
NREL is a national laboratory of the U.S. Department of Energy 
Office of Energy Efficiency & Renewable Energy 
Operated by the Alliance for Sustainable Energy, LLC. 
This report is available at no cost from the National Renewable Energy 
Laboratory (NREL) at www.nrel.gov/publications. 

 

 

Contract No. DE-AC36-08GO28308 

 

  

Process Design and Economics 
for the Conversion of 
Lignocellulosic Biomass to 
Hydrocarbons: 
Dilute-Acid and Enzymatic 
Deconstruction of Biomass to Sugars 
and Biological Conversion of Sugars to 
Hydrocarbons 
R. Davis, L. Tao, E.C.D. Tan, M.J. Biddy,  
G.T. Beckham, and C. Scarlata 
National Renewable Energy Laboratory 

J. Jacobson and K. Cafferty 
Idaho National Laboratory 
[...]
All the wastewater generated in the conversion process is sent to the wastewater treatment 
system in Area 600. The treated water is assumed clean and fully reusable by the process, which 
reduces both the fresh makeup water requirement and discharge to the environment. In 2010, 
NREL placed a subcontract with Harris Group and Brown and Caldwell (a WWT technology 
vendor) to design a treatment system capable of handling wastewater material associated with 
NREL’s 2011 biochemical ethanol design report model. The emphasis of the collaboration was 
primarily to ensure that the wastewater design could accommodate the large volume, high-
salt/high-nitrogen material generated at the specific process conditions used in the design report 
model. Following this effort, a new subcontract was placed in 2012 to consult directly with 
Brown and Caldwell to revisit the WWT design and cost estimates, primarily to address process 
modifications being implemented. These modifications primarily included the addition of 
deacetylation and new black liquor stream to WWT, as well as the move to lower severity acid 
pretreatment, resulting in lower nitrogen and salt levels reaching the WWT section. We felt this 
second subcontract was necessary as the earlier 2010 subcontract provided very specific design 
and cost estimates associated with the design report basis conditions, and the basis for scaling all 
WWT equipment was established as the total kg/h feed rate to WWT; such a basis does not allow 
for accurately capturing cost impacts associated with different WWT feed characteristics such as 



 

54 

nitrogen or chemical oxygen demand (COD) loading. The 2012 subcontract also provided more 
flexibility in this regard, costing out equipment on a more individual basis with associated 
scaling factors provided based both on hydraulic rate as well as COD load. The updated 
simplified flow diagram is shown in Figure 15; the process schematic itself is similar to the 
previous design used in the 2011 ethanol report, but a number of unit-level costs and design 
assumptions are different. A key factor behind the updated wastewater equipment design 
provided by Brown and Caldwell was the use of actual representative material generated in the 
pilot plant to accurately characterize the WWT feed to be treated, forming a better-informed 
basis from which cost and design estimates are scaled in the present analysis. 

 
Figure 15. Simplified flow diagram of the WWT process 

Condensed pretreatment flash vapor, black liquor from deacetylation, boiler blowdown, cooling 
tower blowdown, and the bioreactor broth water streams are mixed together. The combined 
wastewater stream is processed in A600 consisting of anaerobic and aerobic digestion, 
membrane filtration, reverse osmosis, evaporation, dewatering, and gravity belt thickening. Each 
process component and its function are summarized in Table 21. Anaerobic digestion produces a 
biogas stream that is rich in methane, so it is fed to the combustor. The aerobic system utilizes a 
membrane bioreactor which is essentially an aeration tank followed by an ultrafiltration 
membrane system with biomass recycle. The effluent of the membrane system is of sufficient 
quality to feed a reverse osmosis system directly (i.e., without additional filtration). The 
dewatered sludge and biogas are sent to the boiler in A800. The dewatering process for the 
anaerobic sludge is centrifugation. The aerobic sludge is thickened by gravity belt thickeners 
(GBTs) prior to centrifugation in order to reduce the number of centrifuges required. In general, 
centrifugation provides higher solids capture and a drier biomass cake compared to other 
dewatering systems thus reducing the size of the biomass burner system. It also provides a 
margin of safety against changes in sludge quality which could impact dewatering processes 
relying upon filtration (e.g., belt filter press). Reverse osmosis is required to remove dissolved 
salts, so that cleaned water can be recycled to upstream processes while mitigating salt 
accumulation.  

This process produces a relatively clean water stream that can be reused in the process. The 
water stream is routed to the common process water header (A900) to be used in other process 
areas, such as dilution water in pretreatment or enzymatic hydrolysis.  

 

From centrifuge 

Cooling tower blowdown 
Pretreatment flash  
and black liquor 

Boiler blowdown Biogas CH 4 / CO 2 
Air Vent to atmosphere 

Digester sludge to  
combustor 

Treated water Aerobic 
Digestion 

Anaerobic 
Digestion 

Clarifier 

Dewatering 

RO 
Waste brine 

Evaporator 



 

55 

Table 21. Process Components and Functions in Area 600 

Process Component Functions 
Anaerobic Treatment Organic load reduction, Biogas generation 
Aerobic treatment Organic load reduction 

Membrane Filtration 
Total suspended solids removal 
Colloidal organic material removal 
Protection of reverse osmosis system 

Reverse Osmosis  Removal of dissolved inorganic salts 

Evaporation 
Volume reduction of reverse osmosis reject flow 
Reduction of heat needed in boiler 

Gravity Belt Thickener Biological sludge thickening prior to centrifugation 

Centrifugation Biological sludge dewatering 
Reduction of heat needed in biomass boiler 

 
3.6.2 Design Basis 
The WWT system was designed by and Brown and Caldwell under the 2012 subcontract 
mentioned above. The design includes anaerobic digestion, aerobic digestion, sludge dewatering, 
reverse osmosis, evaporation, and centrifugation. The relevant design parameters of the 
wastewater system are summarized in Table 21, based on actual material generated in the pilot 
plant in 2012.  

Evaporated water from the sugar concentration step is of high purity (> 99.5% water), and thus is 
not routed to A600 for further cleanup but is recycled directly for process water use. This helps 
reduce the total hydraulic flow and cost of a number of WWT unit operations. The deacetylation 
black liquor, condensed pretreatment flash vapor, bioreactor aqueous phase after FFA separation, 
boiler blowdown, and cooling tower blowdown are mixed together and pumped through a heat 
exchanger and cooled to 35°C before being sent to the anaerobic digester.  

The total COD entering anaerobic digestion in the current design case is approximately 120 g/L 
(30,700 kg/h). This COD concentration represents an increase from both the 2011 and 2012 
WWT designs, primarily because of increased diversion of sugars to bioconversion cell mass, 
with a lower total volume flow caused by upstream sugar concentration and water removal. As 
noted above, the updated subcontract design/cost basis now allows for costing unit operations on 
a hydraulic load and COD basis (as appropriate), so these variations from the design are 
accurately captured in the cost estimates. Low-rate Bulk Volume Fermentors (BVF reactors) are 
used as the anaerobic digester vessels, capable of removing 89% of incoming COD. 85% of the 
COD is converted to biogas (methane and carbon dioxide) and 5% is converted to cell mass. 
Methane is produced from the organic matter at 238 g/kg COD removed. Carbon dioxide is also 
produced at a nearly equimolar rate to methane, such that the biogas from the digester is 51% 
CH4/49% CO2 on a dry molar basis; this ratio is lower than typical digester biogas at 60%–70% 
CH4, but is consistent with the vendor suggestions. Cell mass is produced at a yield of 48 g cell 
mass per kg COD removed. Biogas blowers pull a negative pressure to remove the produced gas.  

The preferred use of the biogas is in the on-site combustor for combined heat and power benefits. 
However, economic factors may drive the sale of the gas via pipelines. In either case, an 



 

56 

emergency biogas flare is required and designed into the process to burn the biogas in case of a 
process upset in the combustor. Sulfate is converted to hydrogen sulfide (H2S) and leaves the 
system in the biogas. Since the COD-to-sulfate ratio in the design basis is ~2000, the methane-
producing organisms will out-compete the sulfate-reducing organisms, so upstream removal of 
sulfate is unnecessary. The H2S and any other sulfur species in the biogas are converted to  
SO2 downstream in the combustor, which is mitigated using flue gas desulfurization (FGD) 
(Area 800). 

Table 22. WWT System Design Basis 

 2011 WWT design (used 
as basis for cost estimates 
in 2011 ethanol report) 

2012 WWT design 
(used as scaling basis 
for cost estimates here) 

This design (all values 
estimated by Aspen) 

Hydraulic load 2.15 MMgal/d 2.7 MMgal/d 1.6 MMgal/d 
Wastewater inlet 
temperature 

50°C 60°C 60°C 

Inlet pH 5.2 7.8 - 
Total COD 87 g/L 66 g/L 120 g/L 
Soluble COD 85 g/L 66 g/L - 
Total solids 68 g/L 33 g/L 130 g/L 
Total suspended solids 1500 mg/L 56 g/L 27 g/L 
Total alkalinity 2,750 mg/L as CaCO3 0 mg/L as CaCO3 - 
Ammonia-N 1,060 mg/L 0 mg/L - 
Total Kjeldahl N 1,200 mg/L 404 mg/L 724 mg/L 
Sulfate 4,400 mg/L 36 mg/L - 
Silica 1,600 mg/L 754 mg/L - 
Potassium 500 mg/L 1060 mg/L - 
Phosphate 805 mg/L 3260 mg/L - 
 
The liquid from the anaerobic digester is pumped to the aerobic activated-sludge basin with 
surface aerators. In the concrete and steel basin, 96% of the remaining soluble organic matter is 
removed, with 74% producing water and carbon dioxide and 22% forming cell mass. With the 
89% COD reduction in anaerobic digestion followed by 96% reduction of the remaining COD in 
aerobic digestion, the total COD reduction is 99.6%. It is estimated by Brown and Caldwell that 
a non-degradable COD of 1,300 mg/L would be generated in the effluent of the aerobic basin. 
The fully digested material is pumped to a membrane bioreactor for clarification. The membrane 
unit removes additional COD along with colloidal particles (especially silica). Coarse- and ultra-
filtration upstream of the membrane unit separate the aerobic biomass sludge. The sludge is 
pumped to a dewatering device to reduce the sludge volume and water content to the boiler. 
Typically, a centrifuge is used for dewatering. A GBT was evaluated by Brown and Caldwell as 
a pre-dewatering step prior to the centrifuge in order to reduce of the number of centrifuges 
required. In this design, the GBT produces sludge with a solid content of 4%. The centrifuge 
units are then periodically operated to provide a solids capture rate of 95% and a cake 
concentration of 20%. The centrate flow is recycled with polymer addition to the activated 
sludge aerobic system. Most of the dewatered sludge is recycled to the aeration basin to maintain 
a high cell mass loading. The remaining portion is removed to a holding tank, where it is mixed 
with sludge from anaerobic digestion. Dewatered sludge is then routed to the combustor in A800. 
The sludge solid is primarily cell mass and unconverted biomass components. 



 

57 

The treated water is pumped to a reverse osmosis (RO) membrane system for salt removal. RO 
produces a brine (217 gpm) containing primarily sodium nitrate along with all remaining ions 
and organics. The brine is further concentrated in a mechanical-vapor-recompression evaporator 
to 50% solids and the condensate is also recycled to the process. We do not further process the 
brine in our model at this time, and it is assumed waste.  

3.6.3 Cost Estimation 
Brown and Caldwell estimated the cost for the wastewater system, drawing on support from 
technology vendors. Unlike the previous study by Harris Group and Brown and Caldwell, which 
was utilized in the 2011 ethanol design basis and scaled all WWT costs according to total mass 
flow rate into the WWT system, the cost estimation provided in the updated analysis from Brown 
and Caldwell allows for greater detail to adjust individual unit costs either based on hydraulic 
flowrate or by COD, thus resulting in improved accuracy (e.g., to accommodate differences in 
COD concentration even at similar total hydraulic flow rate). This is an important improvement 
given the relatively high cost of the WWT system. 

The anaerobic system is scaled based on total COD and the installed cost in this design is 
$30.9MM, shown in Table 23. For the aerobic digestion step, liquid volume per basin is 4.2 MM 
gal, recommended by Brown and Caldwell. The total size of the aerobic basins is determined by 
hydraulic flow rate and mean cell residence time, which is set at 15 days by Brown and Caldwell 
and installed capital of the aeration basin is estimated at $7.5MM here, including capital costs for 
the surface aerators. The membrane bioreactor, dewatering units, reverse osmosis system, and 
evaporators are also scaled based on hydraulic flow rate, and their capital costs are shown in 
Table 23, in comparison with the 2011 design report, based on 2011-dollars. It can be seen that 
although some cost savings are realized here, such as the centrifuge, which is less costly because 
of a reduction in hydraulic load as well as the addition of GBT dewatering prior to centrifugation 
(included here in the “other costs”), other costs have increased, namely the anaerobic and aerobic 
systems, both of which have cost elements which depend on COD loading (the entire anaerobic 
system cost, as well as the blowers for the aerobic system); these units were also both re-costed 
in the updated Brown and Caldwell subcontract effort, so a direct comparison as shown below is 
somewhat artificial. 

Table 23. Equipment Capital Costs for WWT (A600), in Comparison With 2011 Design 

Equipment WWT Installed cost ($MM; 2011$) 
  2011 Design Model Present Case 
Evaporator System 4.2 5.9 
Membrane Bioreactor 5.7 4.8 
Reverse Osmosis System 2.4 2.6 
Centrifuge 7.1 2.0 
Anaerobic Digester 29.6 30.9 
Aeration Basin 5.1 12.0 
Others (pumps, conveyer, etc.) 1.0 2.0 
Total WWT 55.1 60.2 

 



 

58 

Influent Total Kjeldahl Nitrogen (TKN) was analyzed at 404 mg-N/L in the 2012 wastewater 
sample, and it is 724 mg-N/L in this design estimated by Aspen Plus simulation. Both TKN 
numbers are low enough that a nitrification step is no longer needed in this design, as it was in 
the 2011 design basis (which was based on a TKN level of 1,200 mg/L). This is due to the shift 
toward increasingly more mild pretreatment conditions and acid loading (with subsequent lower 
ammonia neutralization demand), beyond the basis established in the 2011 report. Thus, caustic 
which was required in the 2011 design for pH adjustment during nitrification is no longer 
utilized in the WWT section here, resulting in a considerable operating cost savings. Instead, 
supplemental ammonia would be needed to make up for a slight nitrogen deficit now present in 
the model to meet the optimum nitrogen demand (1,055 mg-N/L) for microorganisms to 
metabolize organic compounds in the aerobic digestion unit. The resulting ammonia demand in 
the aerobic basin is calculated to be 140 kg/h. In addition, polymer is added to the centrifuge to 
increase dewatering efficiency. Polymer requirements are set at 9 lb/ton total solids feeding into 
the aeration basin, estimated at 3 kg/h in the present model. The replacement of caustic in the 
2011 design with a smaller amount of ammonia and polymer in the present design results in a net 
variable operating cost savings of $2.3 MM/yr (2011$), with operating expenses discussed in 
more detail in Section 4.  

3.7 Area 700: Product and Feed Chemical Storage 
3.7.1 Overview 
This portion of the plant provides bulk storage for process chemicals and the RDB product. The 
chemicals stored in this area include ammonia, CSL, sulfuric acid, sodium hydroxide, and 
purchased glucose for enzymes. Water for fire suppression is also stored here. 

3.7.2 Design Basis 
Table 24 shows the major storage requirements for the present design. The design and cost bases 
for all tanks maintained in the current design were left unchanged, and are scaled to a new cost if 
needed. The only exception is the product storage tank (RDB product, formerly the ethanol 
storage tank), which is cut by 50% to only require one tank for seven days of storage as the total 
volumetric product rate has decreased by nearly 50% relative to the ethanol design basis. 

Table 24. Storage Requirements 

Material Size (size basis maintained from 2011 ethanol basis) 
RDB product Sufficient to contain 7 days of production: 1 carbon steel tank @ 

750,000 gal 
Sulfuric acid (93%) 1 carbon steel tank @ 12,600 gal 
Caustic (as pure) Duplicated from sulfuric acid tank: 1 carbon steel tank @ 12,600 gal 
Ammonia 2 SA-516-70 tanks @ 28,000 gal. Ammonia is stored anhydrous at 

250 psig 
Fire water 4 hours of fire suppression @ 2,500 gpm: 1 glass-lined carbon steel 

tank @ 600,000 gal 
Corn steep liquor 1 glass-lined carbon steel tank @ 70,000 gal 
Glucose syrup for A400 Duplicated from CSL tank: 1 glass-lined carbon steel tank @ 70,000 

gal 
Diammonium phosphate (DAP) 1 SS304 tank @ 12,800 gal 

 



 

59 

Other supplemental tanks and pumps were left unchanged relative to the 2011 ethanol design 
basis, with more details provided in the 2011 report. 

3.7.3 Cost Estimation 
The costs for the A700 storage section were left unchanged relative to the 2011 ethanol design 
basis (with the exception of the main product tank as noted above), and costs are scaled 
according to new material flow rates to estimate new tank prices if applicable. 

3.8 Area 800: Combustor, Boiler, and Turbogenerator 
3.8.1 Overview 
The purpose of the combustor, boiler, and turbogenerator subsystem is to burn various organic 
byproduct streams to produce steam and electricity. Combustible byproducts include all of the 
lignin and the unconverted cellulose and hemicellulose from the feedstock, biogas from 
anaerobic digestion, biomass sludge from WWT, and PSA offgas from the hydrotreating unit. 
Burning these byproduct streams to generate steam and electricity allows the plant to be self-
sufficient in energy (“thermal-neutral”), reduces solid waste disposal costs, and generates 
additional revenue through sale of excess electricity. Sulfur oxide (SOx) emissions are mitigated 
from the combustor via flue-gas desulfurization. 

The fuel streams are fed to a combustor capable of handling the wet solids. A fan moves air into 
the combustion chamber. Treated water enters the heat exchanger circuit in the combustor and is 
boiled and superheated to high-pressure steam. A multistage turbine and generator are used to 
generate electricity. Steam is extracted from the turbine at two different conditions for use in the 
process. In the final stage of the turbine, the remaining steam is taken down to a vacuum and 
condensed with cooling water for maximum energy conversion. The condensate is returned to 
the boiler feed water system along with condensate from the various process heat exchangers. 
The steam turbine turns a generator that produces AC electricity for all users in the plant. The 
balance of electricity is assumed to be sold back to the grid, providing a co-product credit. 

3.8.2 Design Basis 
For the A800 section equipment, the fundamental design and cost basis assumptions as provided 
by a boiler vendor employed in the 2011 ethanol design report were maintained in the present 
model. Thus, details of the boiler and turbogenerator design will not be repeated here, but can be 
found in the 2011 report. To briefly summarize, the combustor system features a live-bottom 
grated fuel bin to ensure drying and complete combustion of the wet solid fuel, with a boiler 
efficiency near 80%. Flue gas from the combustor preheats the entering combustion air then 
enters a spray dryer for flue gas desulfurization (FGD) (with the majority of sulfur entering the 
boiler system in the form of ammonium sulfate salt introduced upstream during pretreatment and 
conditioning operations). Although the ammonium sulfate salt level has decreased in the present 
model relative to the 2011 design case because of lower acid and ammonia loadings upstream, 